
  

Page 1 of 53 
 

 

 

FORM-1 

 
FOR 

 

PROPOSED SPECIALTY CHEMICALS  

MANUFACTURING UNIT 

 

OF 

 

M/s. SULFA CHEM INDUSTRIES 

PLOT NO. 1916, GIDC INDUSTRIAL ESTATE,  

PANOLI-394 116, TALUKA: ANKLESHWAR,  

DISTRICT: BHARUCH, GUJARAT 
 

 

 

Prepared by: 

 
Aqua-Air Environmental Engineers Pvt. Ltd. 

(Pollution Control Consultants & Engineers) 
 

Reg. Office: 403, Centre Point, Nr. Kadiwala School, Ring Road,  

Surat – 395 002, Gujarat, India Fax: +91 261 2707273 / 3987273 

                   Tel: + 91 261 3048586 / 2460854 / 2461241 

               E-mail: aquaair_surat@hotmail.com   Visit us at: www.aqua-air.co.in 

 



  

Page 2 of 53 
 

  APPENDIX I 

(See paragraph - 6) 
[...]
Toluene 2000 Toluene Recover 1990 

PCL3 138 Effluent 400 

Alpha Napthyl Amine 143 Water 18 

Water 400 Moisture Loss 155.5 

    

Total 2910 Total 2910 



  

 

Page 30 of 53 
 

[10] NAPTHOL ASSW (3 HYDROXY - N - 2 NAPHTHYL - 2 - NAPTHAMIDE) 

 

MANUFACTURING PROCESS: 

 

1. Charge Toluene/MCB into reactor. 

2. Charge Bon Acid into reactor. 

3. Add Slowly NaOH into Reactor and slowly increase temperature up to starting of 

water distilled out. 

4. After completion of water distillation, add slowly PCl2 for 3 hours and stir for 1 

hours. 

5. Add Beta Napthyle Amine into reactor. 

6. Stir for 5 hours and check the reaction completion. 

7. After Completion of reaction distilled solvent and add water. 

8. Add Sodium carbonate up to 7 pH. 

9. Filter the mass and Dry the material for packing. 

 

CHEMICAL REACTION: 

 

 

 
 

 

 
 

 MASS BALANCE: 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

BON Acid 189 Napthol ASSW 310 

Caustic Lye 40 HCl 36.5 

Toluene 2000 Toluene Recover 1990 

PCL3 138 Effluent 400 

B. Napthol 143 Water 18 

Water 400 Moisture Loss 155.5 

    

Total 2910 Total 2910 



  

 

Page 31 of 53 
 

GROUP-3 

 

[11] 3,4 DI CHLORO NITRO BENZENE 

 

MANUFACTURING PROCESS: 

 

1. Charge H2SO4 into reactor. 

2. Charge O-Di Chloro Benzene into reactor. 

3. Add Slowly HNO3 into Reactor for 4 Hours. 

4. Stir for 2 hours. 

5. After completion of Reaction, Separate Spent Acid and add Water. 

6. After Slowly Sodium Carbonate up to pH 7. 

7. Transfer the organic Layer for Flacking.  

 

CHEMICAL REACTION: 

 

MASS BALANCE: 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

Di-Chlorobenzene 735 3,4 Di Chloro Nitro Benzene 960 

Nitric Acid 450 Effluent 775 

H2SO4 750 Spent  H2SO4 975 

Water 750   

Sodium Carbonate 25   

    

Total 2710 Total 2710 



  

 

Page 32 of 53 
 

[12] 5 NITRO 1,2,4 TRI CHLORO BENZENE 

 

MANUFACTURING PROCESS: 

 

1. Charge H2SO4 into reactor. 

2. Charge 1,2,4 Tri Chloro Benzene into reactor. 

3. Add Slowly HNO3 into Reactor for 4 Hours. 

4. Stir for 2 hours . 

5. After completion of Reaction, Separate Spent Acid and add Water. 

6. After Slowly Sodium Carbonate up to pH 7. 

7. Transfer the organic Layer for Flacking.  

 

CHEMICAL REACTION: 

 

 

MASS BALANCE: 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

1,2,4 Tri Chloro Nitrobenzene 726 5 Nitro 1,2,4 Tri Chloro Benzene 906 

Nitric Acid 360 Effluent 820 

H2SO4 800 Spent H2SO4 980 

Water 800   

Sodium Carbonate 20   

    

Total 2706 Total 2706 



  

 

Page 33 of 53 
 

[13] 2,5 DICHLORO NITRO BENZENE 

 

MANUFACTURING PROCESS: 

 

1.        Charge H2SO4 into reactor. 

2.        Charge P-Di Chloro Benzene into reactor. 

3.        Add Slowly HNO3 into Reactor for 4 Hours. 

4.        Stir for 2 hours. 

5.        After completion of Reaction, Separate Spent Acid and add Water. 

6.        After Slowly Sodium Carbonate up to pH 7. 

7.        Transfer the organic Layer for Flacking.  

 

CHEMICAL REACTION: 

 
 

MASS BALANCE: 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

P-Dichloro Benzene 735 2,5 Dichloro Nitro Benzene 960 

Nitric Acid 450 Effluent 775 

H2SO4 750 Spent H2SO4 975 

Water 750   

Sodium Carbonate 25   

    

Total 2710 Total 2710 



  

 

Page 34 of 53 
 

[14] M - DI NITRO BENZENE 

 

MANUFACTURING PROCESS: 

 

1. Charge H2SO4 into reactor. 

2. Charge Nitro Benzene into reactor. 

3. Add Slowly HNO3 into Reactor for 4 Hours. 

4. Stir for 2 hours. 

5. After completion of Reaction, Separate Spent Acid and add Water. 

6. After Slowly Sodium Carbonate up to pH 7. 

7. Charge Sodium Sulphide and Stir for 3 Hours. 

8. Transfer the organic Layer for Flacking.  

 

CHEMICAL REACTION: 

 

 
 

MASS BALANCE: 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

Nitro Benzene 615 M-Dinitrobenzene 840 

Nitric Acid 325 Effluent 1360 

H2SO4 750 Spent H2SO4 850 

Water 1250   

Sodium Carbonate 35   

Sodium Sulphide 75   

    

Total 3050 Total 3050 



  

 

Page 35 of 53 
 

GROUP-4 

 

[15] 2,4,5 TRI CHLORO ANILINE 

 

MANUFACTURING PROCESS: 

 

1. Charge Water into reactor. 

2. Charge Cast Iron Powder and Acetic Acid into reactor. 

3. Add Slowly 5 Nitro 1,2,4 Tri Chloro Nitro Benzene in to Reactor for 3 Hours. 

4. After completion of Reaction, Filter the mass and collect the filtrate for distillation. 

5. Distill the material and Packing into drum. 

 

CHEMICAL REACTION: 

 
 

MASS BALANCE: 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

5 Nitro 1,2,4 Tri Chloro Nitro 

Benzene 

679.5 2,4,5 Tri Chloro Aniline 589.5 

Fe Powder 378 Fe Sludge 555 

Acetic Acid 75 Distilled Water 1554 

Water 1500   

Soda 66   

    

Total 2698.5 Total 2698.5 



  

 

Page 36 of 53 
 

[16] 3,4 DI CHLORO ANILINE 

 

MANUFACTURING PROCESS: 

 

1. Charge Water into reactor. 

2. Charge Cast Iron Powder and Acetic Acid into reactor. 

3. Add Slowly 3,4 Di Chloro Nitro Benzene in to reactor for 3 Hours. 

4. After completion of Reaction, Filter the mass and collect the filtrate for distillation. 

5. Distill the material and Packing into drum. 

 

CHEMICAL REACTION: 

 

 

MASS BALANCE: 

 

 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

3,4 Di Chloro Nitro Benzene 768 3,4 Di Chloro Aniline 648 

Fe Powder 504 Fe Sludge 740 

Acetic Acid 100 Distilled Water 1672 

Water 1600   

Soda 88   

    

Total 3060 Total 3060 



  

 

Page 37 of 53 
 

[17] M-NITRO ANILINE 

 

MANUFACTURING PROCESS: 

 

1. Charge Water into reactor. 

2. Charge M-Di Nitro Benzene  into reactor 

3. Heat the mass and Slowly Add NaHS solution for 1 Hours. 

4. After completion of Reaction, Cool the mass and Filter the material and Dry the 

materials. 

 

CHEMICAL REACTION: 

 

 

MASS BALANCE: 

 

Material Input Qty(Kg) Material Output Qty(Kg) 

M-Di Nitro Benzene   504 M-Nitro Aniline 414 

Sodium Hydro Sulphide (30%) 588 Effluent 1803 

Water 1200 Drying Loss 75 

    

Total 2292 Total 2292 



  

 

Page 38 of 53 
 

ANNEXURE - IV 

___________________________________________________________________________ 

DETAILS OF WATER CONSUMPTION AND WASTEWATER GENERATION  

 

 

WATER CONSUMPTION & WASTEWATER GENERATION: 

Sr. 

No. 

Category  Proposed Scenario (KL/Day) 

Water  

Consumption 

Wastewater 

Generation 

1. Industrial 

 Process  8.0 7.35 

Boiler  1.0 0.1 

Cooling 0.5 NIL 

Washing  0.5 0.5 

Scrubber 0.35 0.35 

 Total (Industrial) 10.35 8.3 

2. Gardening  1.0 NIL 

3. Domestic 1.0 0.8 

Total 12.35 9.1 



  

 

Page 39 of 53 
 

Water Balance Diagram:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

  

 

 

 

 

 

Water: 12.35 KL/Day 

Domestic: 1 KL/Day Gardening: 1 KL/Day Industrial: 8.3 KL/Day 

0.8 KL/Day � 

Septic tank / 

Soak pit Process: 

 8 KL/Day 

Washing: 

0.5 KL/Day 

Boiler:  

1 KL/Day 

Cooling: 

0.5 KL/Day 

Process: 

7.35 KL/Day 

Washing: 

0.5 KL/Day 

 

Boiler: 

0.1 KL/Day 

Cooling: 

 NIL 

ETP  

8.3 KL/Day 

CETP (M/s. PETL) 

for further 

treatment & 

disposal 

Scrubber: 

0.35 KL/Day 

Scrubber: 

0.35 KL/Day 



  

 

Page 40 of 53 
 

ANNEXURE - V 

___________________________________________________________________________ 

DETAILS OF EFFLUENT TREATMENT PLANT (ETP) 

 

 

PROCESS DESCRIPTION OF EFFLUENT TREATMENT PLANT: 

M/s. Sulfa Chem Industries shall have an Effluent treatment plant consisting of primary 

treatment units. The effluent confirming to inlet standards of CETP of PETL. The details of 

ETP are as follows.  

 

First all non-toxic and biodegradable streams (low & medium COD) of wastewater shall be 

collected in Equalization cum Neutralization tank (ENT-01) where the continuous addition 

and stirring of Caustic solution is done to maintain neutral pH of wastewater from Caustic 

Dosing Tank (CDT-01) as per requirement by gravity. Mixer is provided in the tank ENT-01 to 

keep all suspended solids in suspension and for proper mixing. 

 

Then after, wastewater shall be pumped to Primary Settling Tank provided with Flash Mixer 

Mechanism (FM-01). Here Alum and Polyelectrolyte shall be dosed from Alum Dosing Tank 

(ADT-01) and Polyelectrolyte Dosing Tank (PEDT-1) respectively by gravity to carry out 

coagulation by using a Flash Mixer. Then after, Flash mixer will be stopped and wastewater 

shall be allowed to settle in Primary Settling Tank (PST-01). Clear supernatant from PST-01 

shall be collected in Treated Effluent Sump (TES-01) before final disposal to CETP of M/s. 

PETL. 

 

Sludge settled in PST-01 shall be collected in Sludge Drying Beds (SDBs-01-A/B) where, 

dewatering shall be carried out before storage in HWSA and ultimate disposal to TSDF. 

Filtrate from SDB shall be sent back to ENT-01 for further treatment. 

 

Effluent Treatment Plant (Dimension): 

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

Stream Flow 8.3 KLD 

1 
Equalization cum Neutralization 

Tank (ENT-01) 

2.5 m x 1.5 m x 

(2.5 m +0.3 FB) 
1 

RCC M30+ A/A 

Bk. Lining 

2 Primary Settling Tank (PST-01) 
1.5 m x 1.5 m x 

(1.5 m + 0.5 HB+0.3 FB) 
1 RCC M30 

3 Treated Effluent Sump (TES-01) 
3.0 m x 2.5 m x 

(2.5 m+0.3 FB) 
1 RCC M30 

4 
Sludge Drying Beds (SDBs-01-

A/B) 

2.0m x 2.0 m  

 
2 

Bk. Mas. With 

PCC Bedding 



  

 

Page 41 of 53 
 

Flow Diagram of Effluent Treatment Plant: 

 

 
 

 

• EFFLUENT CHARCTERISTCS (CONFIRMED TO INLET NORMS OF CETP, PETL) 

SR. NO. PARAMETERS UNTREATED EFFLUENT 

CHARACTERISTIC 

TREATED EFFLUENT 

CHARACTERISTIC 

1 Flow  8.3 KLD 8.3 KLD 

2 pH 5 - 6 6.5-8.5 

3 COD (mg/L) < 3500 < 2500 

4 BOD3 (mg/L) < 1500 < 1200 

5 SS (mg/L) < 250 < 80 

 

 



  

 

Page 42 of 53 
 

ANNEXURE - VI 

___________________________________________________________________________ 

DETAILS OF AIR POLLUTION CONTROL SYSTEM 

 

  

Flue Gas Emission: 

The flue gas emission through stack attached to Steam Boiler & Hot Air Generator shall 

conform to the following standards: 

Stack 

No. 

Stacks Attached 

To 

Stack Height    Parameters   Permissible Limit 

 1 Steam Boiler 

(400 kg/hr) 

11 meter PM  

SO2 

NOx  

150 mg/Nm
3
  

100 ppm 

50 ppm 

2 Hot Air Generator 

(1 Lac. Kcal/Hr) 

11 meter PM  

SO2 

NOx  

150 mg/Nm
3
  

100 ppm 

50 ppm 

 

 

Process Gas Emission: 

The details of process gas emission from reaction vessel are as below: 

Stacks Attached 

To 

Stack 

Height 

Parameters Permissible 

Limit 

APCM 

Reaction Vessel 12 meter HCl 20 mg/Nm
3
  

 

Two Stage 

Scrubber   

 

 



  

 

Page 43 of 53 
 

ANNEXURE - VII 

___________________________________________________________________________ 

DETAILS OF HAZARDOUS WASTE GENERATION, STORAGE & DISPOSAL  

 

 

  

Sr. 

No. 

Type of waste Category Quantity 

 

Disposal Method 

1 ETP Sludge 35.1 10 

MT/Month 

Collection, Storage, Transportation 

& Disposal to TSDF site (M/s. 

PSWML) 

2 Discarded Bags/ 

Drums/ Carboys 

33.1 100 

Nos./Month 

Collection, Storage, Transportation, 

Decontamination and Reuse or sell 

to GPCB authorized vendors 

3 Used oil 5.1 0.075 

KL/Month 

Collection, Storage, transportation 

and Disposal by Sell to registered 

reprocessor 

4 Iron Sludge 26.1 10 

MT/Month 

Collection, Storage, transportation 

and sell to cement industries or 

disposal in TSDF site (M/s. PSWML) 

5 Acetic Acid -- 10 

MT/Month 

Collection, Storage, transportation 

and sell to end users 

6 Spent Sulphuric 

Acid 

-- 25 

MT/Month 

Collection, Storage, transportation 

and sell to end users 



  

 

Page 44 of 53 
 

ANNEXURE - VIII 

___________________________________________________________________________ 

DETAILS OF HAZARDOUS CHEMICALS STORAGE & HANDLING 

 

 

Sr. 

No. 

Raw Materials Storage 

Capacity  

Type of 

Storage & 

MOC 

No. of 

Vessel 

Vessel 

Capacity  

Type of 

Hazard 

1. Para Anisidine 1 MT Bags 20 50 kg Corrosive 

2. Para Toludine 1 MT Drums 5 200 Kg Corrosive 

3. Ortho Anisidine 1 MT Drums 5 200 Kg Corrosive 

4. Acetic Anhydride 1 MT Drums 5 200 Kg Corrosive 

5. Methylene Dichloride 2 MT Drums 10 200 Kg Corrosive 

6. Nitric Acid 1 MT Carboys 20 50 kg Corrosive 

7. Bon Acid 1 MT Bags 40 25 kg Corrosive 

8. Iron Powder 0.5 MT Bags 10 50 kg Irritant 

9. Toluene 1 MT Drums 5 200 Kg Flammable 

10. Phosphorous Trichloride 1 MT Drums 5 200 Kg Corrosive 

11. Sulphuric Acid 1 MT Carboys 20 50 kg Corrosive 



  

 

Page 45 of 53 
 

ANNEXURE - IX 

_________________________________________________________________________ 

SOCIO - ECONOMIC IMPACTS 

 

 

1) Employment Opportunities  

The manpower requirement for the proposed expansion project is being expected to 

generate some permanent jobs and secondary jobs for the operation and maintenance of 

plant. This will increase direct / indirect employment opportunities and ancillary business 

development to some extent for the local population. 

This phase is expected to create a beneficial impact on the local socio-economic 

environment. 

 

2) Industries  

Required raw materials and skilled and unskilled laborers will be utilized maximum from the 

local area. The increasing industrial activity will boost the commercial and economical status 

of the locality, to some extent. 

 

3) Public Health 

The company regularly examines, inspects and tests its emission from sources to make sure 

that the emission is below the permissible limit. Hence, there will not be any significant 

change in the status of sanitation and the community health of the area, as sufficient 

measures have been taken and proposed under the EMP. 

 

4) Transportation and Communication 

Since the existing factory is having proper linkage for the transport and communication, the 

development of this project will not cause any additional impact. 

In brief, as a result of the proposed there will be no adverse impact on sanitation, 

communication and community health, as sufficient measures have been proposed to be 

taken under the EMP. The proposed scenario is not expected to make any significant change 

in the existing status of the socio - economic environment of this region. 

 

 

 



  

 

Page 46 of 53 
 

ANNEXURE - X 

_________________________________________________________________________ 

PROPOSED TERMS OF REFERENCE FOR EIA STUDIES 

 

 

1. Project Description  

• Justification of project. 

• Promoters and their back ground 

• Project site location along with site map of 5 km area and site details providing various 

industries, surface water bodies, forests etc.  

• Project cost  

• Project location and Plant layout. 

• Existing infrastructure facilities  

• Water source and utilization including proposed water balance. 

• List of Products & their capacity 

• Details of manufacturing process of proposed products 

• List of hazardous chemicals  

• Mass balance of each product  

• Storage and Transportation of raw materials and products. 

 

2. Description of the Environment and Baseline Data Collection  

• Micrometeorological data for wind speed, direction, temperature, humidity and rainfall 

in 10 km area.  

• Existing environmental status Vis a Vis air, water, noise, soil in 10 km area from the 

project site.  

• Ground water quality at 8 locations within 10 km.  

• Complete water balance  

 

3. Socio Economic Data  

• Existing socio-economic status, land use pattern and infrastructure facilities available in 

the study area were surveyed.  

 

4. Impacts Identification And Mitigatory Measures  

• Identification of impacting activities from the proposed project during construction and 

operational phase.  

• Impact on air and mitigation measures including green belt 

• Impact on water environment and mitigation measures  

• Soil pollution source and mitigation measures 

• Noise generation and control.  

• Solid waste quantification and disposal.  

• Control of fugitive emissions  

   

5. Environmental Management Plan  

• Details of pollution control measures 